
Lift here Lift here

  

  

12  

Pos nr. Tekeningnr. Omschrijving Aantal Benodigd 
gereedschap

1 xLFx07-203 Montageplaat wielen 2

2 D7991 - M8x25 Verz. BZK bout M8x25 8 Inbussleutel 5

15 Lepel heftruck 2

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS

SURFACE FINISH: 
12.5

TOLERANCES:
   LINEAR: ± 0.5
   ANGULAR: ± 0.2

MATERIAL:

DO NOT SCALE DRAWING

DWG NO.

SCALE:1:10

A3Optie verrijdbaar

TITLE:

PROJECT

Optie wielen
REMARKS

SHEET SIZE

WEIGHT:

VOLUME:

SUPPLIER:

ENGINEER:

DATE:

ART.NR.:

Bega International BV

119.37 L

20-7-2021

Dirk-Jan Visch

399.61 kg

Assembly

Optie wielen

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1
Lift here Lift here

  

  

12  

Pos nr. Tekeningnr. Omschrijving Aantal Benodigd 
gereedschap

1 xLFx07-203 Montageplaat wielen 2

2 D7991 - M8x25 Verz. BZK bout M8x25 8 Inbussleutel 5

15 Lepel heftruck 2

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS

SURFACE FINISH: 
12.5

TOLERANCES:
   LINEAR: ± 0.5
   ANGULAR: ± 0.2

MATERIAL:

DO NOT SCALE DRAWING

DWG NO.

SCALE:1:10

A3Optie verrijdbaar

TITLE:

PROJECT

Optie wielen
REMARKS

SHEET SIZE

WEIGHT:

VOLUME:

SUPPLIER:

ENGINEER:

DATE:

ART.NR.:

Bega International BV

119.37 L

20-7-2021

Dirk-Jan Visch

399.61 kg

Assembly

Optie wielen

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

Lift here Lift here

  

  

12  

Pos nr. Tekeningnr. Omschrijving Aantal Benodigd 
gereedschap

1 xLFx07-203 Montageplaat wielen 2

2 D7991 - M8x25 Verz. BZK bout M8x25 8 Inbussleutel 5

15 Lepel heftruck 2

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS

SURFACE FINISH: 
12.5

TOLERANCES:
   LINEAR: ± 0.5
   ANGULAR: ± 0.2

MATERIAL:

DO NOT SCALE DRAWING

DWG NO.

SCALE:1:10

A3Optie verrijdbaar

TITLE:

PROJECT

Optie wielen
REMARKS

SHEET SIZE

WEIGHT:

VOLUME:

SUPPLIER:

ENGINEER:

DATE:

ART.NR.:

Bega International BV

119.37 L

20-7-2021

Dirk-Jan Visch

399.61 kg

Assembly

Optie wielen

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

Lift here Lift here

  

  

12  

Pos nr. Tekeningnr. Omschrijving Aantal Benodigd 
gereedschap

1 xLFx07-203 Montageplaat wielen 2

2 D7991 - M8x25 Verz. BZK bout M8x25 8 Inbussleutel 5

15 Lepel heftruck 2

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS

SURFACE FINISH: 
12.5

TOLERANCES:
   LINEAR: ± 0.5
   ANGULAR: ± 0.2

MATERIAL:

DO NOT SCALE DRAWING

DWG NO.

SCALE:1:10

A3Optie verrijdbaar

TITLE:

PROJECT

Optie wielen
REMARKS

SHEET SIZE

WEIGHT:

VOLUME:

SUPPLIER:

ENGINEER:

DATE:

ART.NR.:

Bega International BV

119.37 L

20-7-2021

Dirk-Jan Visch

399.61 kg

Assembly

Optie wielen

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

Needed tools/parts:
1. 2x wheel mounting plate
2. 8x bolt M8 x 25
3. Hexagonal key 5

Needed tools:
1. Hexagonal key 6

HOW TO
CONVERT TO 
MOBILE
Page 1/2

1 Lift the machine with a forklift. 2 Remove the footrests. 3 Fitting the mounting plates.

Included:
•	 2x swivel caster
•	 2x rigid caster
•	 2x wheel mounting plate
•	 1x push bar
•	 8x bolt M8 x 25
•	 7x bolt M6 x 16
•	 16x bolt M10 x 16

•	 7x spring washer M6
•	 16x spring washer M10
•	 7x washer M6
•	 16x washer M10

Needed tools:
•	 Hexagonal key 5
•	 Hexagonal key 6
•	 Hexagonal key 8

Version 21.12.R01



2 1

3

4

5

?

3

2

1

4

Pos nr. Tekeningnr. Omschrijving Benodigt gereedschap Aantal

1 xLFx07-204 Duwbeugel 
xLFx07+x08 1

2 DIN 912 M6 x 20 --- 20C Inbussleutel 5mm 7

3 Spring washer DIN 128 - A6 7

4 Washer DIN 125 - A 6.4 7

5 LH-GB_128K-FI_754603-214 Zwenkwiel 2

6 DIN 912 M10 x 20 --- 20C Inbussleutel 8mm 16

7 Spring washer DIN 128 - A10 16

8 Washer DIN 125 - A 10.5 16

9 BH-GB_128K_754046-214 Bokwiel 2

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS

SURFACE FINISH: 
12.5

TOLERANCES:
   LINEAR: ± 0.5
   ANGULAR: ± 0.2

MATERIAL:

DO NOT SCALE DRAWING

DWG NO.

SCALE:1:10

A3Optie verrijdbaar

TITLE:

PROJECT

Optie wielen
REMARKS

SHEET SIZE

WEIGHT:

VOLUME:

SUPPLIER:

ENGINEER:

DATE:

ART.NR.:

Bega International BV

120.27 L

12-7-2021

Dirk-Jan Visch

406.64 kg

Assembly

Optie wielen

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

12 1

3

4

5

?

3

2

1

4

Pos nr. Tekeningnr. Omschrijving Benodigt gereedschap Aantal

1 xLFx07-204 Duwbeugel 
xLFx07+x08 1

2 DIN 912 M6 x 20 --- 20C Inbussleutel 5mm 7

3 Spring washer DIN 128 - A6 7

4 Washer DIN 125 - A 6.4 7

5 LH-GB_128K-FI_754603-214 Zwenkwiel 2

6 DIN 912 M10 x 20 --- 20C Inbussleutel 8mm 16

7 Spring washer DIN 128 - A10 16

8 Washer DIN 125 - A 10.5 16

9 BH-GB_128K_754046-214 Bokwiel 2

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS

SURFACE FINISH: 
12.5

TOLERANCES:
   LINEAR: ± 0.5
   ANGULAR: ± 0.2

MATERIAL:

DO NOT SCALE DRAWING

DWG NO.

SCALE:1:10

A3Optie verrijdbaar

TITLE:

PROJECT

Optie wielen
REMARKS

SHEET SIZE

WEIGHT:

VOLUME:

SUPPLIER:

ENGINEER:

DATE:

ART.NR.:

Bega International BV

120.27 L

12-7-2021

Dirk-Jan Visch

406.64 kg

Assembly

Optie wielen

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

2 1

3

4

5

?

3

2

1

4

Pos nr. Tekeningnr. Omschrijving Benodigt gereedschap Aantal

1 xLFx07-204 Duwbeugel 
xLFx07+x08 1

2 DIN 912 M6 x 20 --- 20C Inbussleutel 5mm 7

3 Spring washer DIN 128 - A6 7

4 Washer DIN 125 - A 6.4 7

5 LH-GB_128K-FI_754603-214 Zwenkwiel 2

6 DIN 912 M10 x 20 --- 20C Inbussleutel 8mm 16

7 Spring washer DIN 128 - A10 16

8 Washer DIN 125 - A 10.5 16

9 BH-GB_128K_754046-214 Bokwiel 2

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS

SURFACE FINISH: 
12.5

TOLERANCES:
   LINEAR: ± 0.5
   ANGULAR: ± 0.2

MATERIAL:

DO NOT SCALE DRAWING

DWG NO.

SCALE:1:10

A3Optie verrijdbaar

TITLE:

PROJECT

Optie wielen
REMARKS

SHEET SIZE

WEIGHT:

VOLUME:

SUPPLIER:

ENGINEER:

DATE:

ART.NR.:

Bega International BV

120.27 L

12-7-2021

Dirk-Jan Visch

406.64 kg

Assembly

Optie wielen

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

Needed
1. 2x swivel caster
2. 2x rigid caster
3. 16x washer M10
4. 16x spring washer M10
5. 16x bolt M10 x 16
6. Hexagonal key 8

Needed
1. Push bar
2. 7x washer M6
3. 7x spring washer M6
4. 7x bolt M6 x 16
5. Hexagonal key 5

4 Mount the rigid casters/swivel casters. 6 Lower the machine back to the ground.5 Mount the push bar.

HOW TO
CONVERT TO 
MOBILE
Page 2/2

Version 21.12.R01


